1/5 4WD On road car GC54-4 Parts list

Item: GC54-4
Pos | Best.Nr. |Beschreibung / description
1 111001 |Body post set
2 111002 |Bumper board set
3 111003 |Body post set
4 111004 |[TYRE
5 111005 |[PC CLEAR BOBY
6 111006 ([Decal
7 111007 |PC BOBY
8 111101 |chassis
9 111102 |Exhaust pipe
10 112001 |[Steering hub
11 112002 [Rear shaft hub set
12 112003 |Gear box set
13 112004 |upper suspension arm set
14 112005 |[lower suspension arm set
15 112006 |Front Shock tower
16 112008 |Radio tray set
17 112009 |Buffer mount set
18 112010 |Front upper supporting plate set
19 112011 |Engine mount set
20 112014 |Mid-differential mount set
21 112015 |Main gear
22 112016 |Bevel gear
23 112017 |Receiver box set
24 112018 |Gear cover
25 112022 |Fuel tank
26 112023 |Fuel tank fixed mount set
27 112024 |Fuel tank connecting set
28 112101 |Engine (23cc,CY)
29 112145 |Engine (26cc,CY)
30 112102 |Gear set
31 112103 |Differential gear set
32 112104 |Differential case
33 112105 |Mid-differential gear set
34 112106 |Brake hub set
35 112107 |[Connecting set
36 112108 |Clutch set
37 112109 |Brake shaft set
38 112110 |Mid-differential gear mount set
39 112111 |[flywheel set
40 112112 |Brake rod set
41 112113 |Bevel gear shaft set
42 112114 |Wheel connecing set
43 112115 |Rear shaft set
44 112116 |Centrel and rear shaft set
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Item: GC54-4

Pos | Best.Nr. |Beschreibung / description

45 112117 | suspension arm shaft set

46 112118 |Rear shaft set

47 112119 [Front NCVD shaft

48 112120 |Buffer shaft set

49 112121 |Buffer hex set

50 112122 |Fuel pipe set

51 112123 |Steering connecting rod set

52 112124 |Rear shaft pulling rod set

53 112126 |Mid-differential upper supporting plate set

54 112128 |Engine mount set

55 112132 |Servo pulling rod set

56 112133 |Buffer pulling rod set

57 112134 |Rear Shock set

58 112136 |Throttle pulling rod set

59 112137 |Ball head set

60 112138 |Ball head set

61 112139 |Ball head set

62 112140 |Ball head set

63 112141 |Ball head set

64 112142 |Ball head set

65 112143 |Ball head set

66 112144 |Ball head set

67 181001 |e-clip®8

68 182001 |roll bearing10*26*8

69 182002 |roll bearing8*22*7

70 182003 (roll bearing10*22*6

71 183001 |[flat cross screw M4*12

72 183002 |flat cross screw M4*38

73 183003 |flat screw 4*12

74 183004 |flat cross screw M4*60

75 183005 |flat cross screw M5*25

76 183006 |Flat Screw 4*12 4*16

77 183007 |Flat Screw 4*44

78 183008 |Round Cross Screw M4*48

79 183009 |Round Cross Screw M4*48

80 183010 |Round Cross Screw M4*48

81 183011 |Round Cross Screw M4*48

82 183012 |Round Cross Screw M4*48

83 183013 |Round Cross Screw M4*48

84 183014 |Umbrella Cross screw M4*16

85 183015 |Umbrella screw 4*16

86 183016 |Round Cross Screw M4*48

87 183017 |Hex Cross screw M8*55

88 184001 |Set screwM6*6
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Pos | Best.Nr. |Beschreibung / description
89 185000 |Pin®3*29
90 186000 |Shim®d5*d16*1
91 186001 |Shim®4*d10*1
92 186002 |Shim®6*d12*1
93 187000 |Nylon nut M6
94 581001 |E-clipp5
95 581003 |E-clipp3
96 582001 |Roll bearing10*19*5
97 582008 [Roll bearing8*16*5
98 583014 [Umbrella Cross screw M4*10
99 583015 [Umbrella Cross screw M4*16
100 583023 |[Round Cross Screw M3*12
101 583036 |Round Cross ScrewM4*12
102 583042 |[Round Cross Screw M3*16
103 584001 |Set screwM3*3 (8pcs)
104 584005 |[Set screwM5*5
105 587000 ([Nylon nut M3
106 587002 ([Nylon nut M5
107 587005 [Nylon nut M4




